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9,000 GHz 13.00¢ 1.000 MHz 1277428 G -40.42 dém
13.000 GHz 18.500 GHz 1.000 MHz | 17.99287 GHz -35.63 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n25 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

A ] G~ ] G~
' v t v
RefLevel 0.00 d8m  Offset 14,70 d& Mode Auto Sweap Ref Level 0.00 d8m  Offset 14,70 dB Mode Auto Swasp
E L Count 100/100
1 AvgPwr
Limit ¢heck
INE_ABE INE_ABS
-30 dem
_—e P, 7. V.0, VY. ag:Em o,
4 [P e S—— —~—— T L s
0 der M B
60 dBm 60 dB
-70 dam -70 dBm
-8 dam 80 dam
-20 dBm -20 dim
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit
30.000 MHz | 1.000 GHz 1.000 MHz 931.89155 MHz —45.00 dBm -3zo09 e | || 30,000 MHz | 1.000 GHz 1.000 MHz 953.70565 MHz -45.19 dBm 32,19 0B
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.83181 GHz -41.72 dém | -26.72 dB 1.000 GHz 1.840 GHz 1.000 MHz | 1.74492 GHz | -45.38 dém | -32.39 di
3.000 GHz | 1,000 MHz | 1.93242 GHz -43.30 dBm | -30.30 dB 1.820 GHz 1,000 MHz | 1.92090 GHz -42.36 dBm |
iz | 1.000 MHz | &.98082 GH; 3 < 1.000 MHz .97 |
9,000 GHz 1.000 MHz 12.80027 9.000 GHz 1.000 MHz 12.78128 GHz -40.33 dém
13,000 GHz 1.000 MHz | 17.98687 GHz -35.76 dBm | 23, 13,000 GHz 1.000 MHz 17.99237 GHz -35.83 dBm
[ bj I ee [ )

Highest Channel / 1RB

L ] G
' v
Ref Level 0.00 dém Offset 14,70 d& Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ri ack
_i0 ddRE IRIOUS Y INE ARG
SPURLC NE_ABS
-20 dBm
-30 dBm
40 dp ANt ]\
i A — i
e —]
-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | 950.97701 MHz -44.95 dBm | -31.95 dB
1.000 GHz 1.840 GHz 1.000 MHz | 1.60555 GHz -44.94 dém | -31.84 d8
1.820 GHz 3.008 GHz | 1.008 MHz | 2.96527 GHz -43.61 dBm |
| 9.000 GHz | 1.000 MHz | 6.90792 -39.68 dém |
9,000 GHz 13.00¢ 1.000 MHz 1281177 G -40.54 dém
13,000 GHz 15.500 GHz 1.000 MHz | 17.98337 GHz -35.81 dBm |
[ bj tiiin ve
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

Frequency Stability

Test Conditions NR n25 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0012
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0012
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0011
20 Battery End Point 0.0015
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

5G NR n41

NSA

Peak-to-Average Ratio

Mode FR1 n41+2A / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.26 5.07 5.83 5.65
Middle CH 4.58 4.96 6.09 4.9 PASS
Highest CH 4.38 3.71 6.12 5.13
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SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

FR1 n41+2A [/ 20MHz / DFT-S OFDM

Pl/2 BPSK QPSK

Lowest Channel / 1RB

Spectruir ]"”| Spectru T‘W‘
Ref Level 2640 dim  Offset 440 db Ref Level 2640 dom  Offset .40 db
0k AQT 1ms & RBW 20 MHz a0 4B AQT 1ms & RBW 20 MHz
0.01 - 0.01
b %
1E03 . Y 1E03 . NS
1E 1E |
1E 1E e
SF 250602 GHz ioan Pwr + 20 00 dB SF 250602 GHz ioan Pwr + 20,00 db
G v [ inn Function samples: G400 G y© Function samplas: 44000
Moan | paak |  crest | 109 | 1% | _wvase | oe1ee | Mean | poak | crest | 10w | 190 | vase | o
Trace 1 [ 15.64 dsm | 2105 dbm 4.41d8 Z3ds 3.54 08 4.20 a8 4L aB Trace 1 [ 16.64 dém | 22,95 dom G.31d8 2.434d8 364 d8 8348
T ’ [y T T Tome
Spectru i“”| Spectru T‘l‘”\
Ref Level 2640 dim  Offset 440 db Ref Level 2640 dom  Offset .40 db
b att 0k AQT 1ms & RBW 20 MHz b att a0 4B AQT 1ms & RBW 20 MHz
0.01 0.01
B0t A LE-0E——t
) |
1E l 1E -
E T ‘\ g E:
SF 2.50299 GHz - Moan Pwr + 20.00 di SF 2.50299 GHz Moan Pywr + 20.00 do
G ry [ ion Function samples: G400 G ry Function samples: 64000
Moan | Poak | crest | 10% | 19 | ©pass | p.otme | Moan | Paak | crest | 0% | 1% | Dass | 0019 |
Trace 1 [ 16.53dém | 21 3a.dBm 4.83 da Z3ds 3.45 dB 4.50.d8 J.B1 dB Trace 1 [ 16.57 dém | 23.98 dom .71 d8 2.41d8 5.00 d8 5,00 a8 &.72 a8
— —
JL ] [ (SRR JL ] [ (SRR
Spectruir ]"”| Spectru T‘W‘
Ref Level 2640 dim  Offset 440 db Ref Level 2640 dom  Offset .40 db
0k AQT 1ms & RBW 20 MHz a0 4B AQT 1ms & RBW 20 MHz
0.01 0.01
i " i
1E-3 H ¥ - 1E-3 H
1E | 1E l‘
1E 1E I8
SF 2.67990 GHz Moan Pwr + 20.00 di SF 2.67990 GHz Moan Pywr + 20.00 do
G ry [ ion Function samples: G400 G ry Function samples: 64000
Mean | Paak | crest | 10% | 1% | pams | o | Mean | Puak | crast | 1% | 1% | pams | I
Traco 1 | 15,11 dsm 2067 dem .56 dB sasde .50 8 4.38 08 =5 a8 Traco 1 | 15,18 dem | 2272 dem G54 dB 2.41d8 503 08 6,12 08
- -
JL J EEER R j
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n41+2A [/ 20MHz / DFT-S OFDM
Pl/2 BPSK

QPSK
Lowest Channel / Full RB

= =
Ref Level 26.40 dim  Offset 440 db Ref Level 26.40 dom  Offset 0,40 db
0 Gk AQT 1ms = REW 20 Mz 3068 AGT 1Lms = RBW 20 Mz
.01 ~ .01
A
1E-0 T 5 1E-0
| ﬂ
| l
B B
| T
1E- i i, T
SF 2.50602 GHz ioan Pwr + 20 00 dB SF 2.50602 GHz ioan Pwr + 20,00 db
G v [ ion Function Samples: &+00) & y G ion Function Bamplas: 64000
Moan | paak |  crest | 109 | 1% | wase | Mean | poak |  crest | 10w | 19 | wvase | 810 |
Trace 1 [ 2115 dém | 2a 44 dbm 5.30 d8 S.01ds %43 dB 5.07 dB 28 df Trace 1 [ 20.18dém | 25.12 dom 5.55 da 3.01d8 591 dB 5,65 dB 918
—
JL ] [ (SRR JL ] [ EEEREE )
= =
26.40 dbm  OHset 440 db Ref Level 26.40 dom  Offset 0,40 db
0 Gk AQT 1ms = REW 20 Mz At 3068 AGT 1Lms = RBW 20 Mz
001 s oo <
X
S \
| \
1ED ¥ 1E T \ T
1 |
: | : \
E-0- - - E-0-
| |
| i f
1E- i T £ - \
SF 2.50299 GHz Moan Pwr + 20.00 di SF 2.50299 GHz Moan Pywr + 20.00 do
G ry [ ion Function Bamples: 4000 G ry Function Bamples: 84000
Moan | Poak | crest | 10% | 19 | pams | Moan__ | Paak | crest | | 10 | Dass | 0019 |
Trace 1 [ 20.04 dém | 25.35 dbm 5.31d8 Z81ds .23 d8 4.90 08 Trace 1 [ 20.07 dém | 25.27 dom 5,20 d8 75 d8 514 d8 4.90 a8 5.10d8
- —
L ] Qutzzungl OB JL I [T
Spectru i“”| Spectru T‘l‘”\
Ref Level 26.40 dim  Offset 440 db Ref Level 26.40 dom  Offset 0,40 db
wEk AQT 1ms ® RBW 20 Mz andE AQT Lms = RBW 20 Mz
0.01 0.01
03 3
1
\
1E 1E "
|
3 1E |
SF 2.67990 GHz Moan Pwr + 20.00 di JF 267990 GHz
G v [ ion Function Bamples: 64000 G ry Function
Mean | Paak | crest | 10% | 1% | pass | o001 | Mean | Paak | crest | 10% | 1% |
Trace 1 | 20.95 dém | 2495 dam 3.99 dB 1.74 d2 3.07 8 _3.714d8 391 db Traco i | 20.57dem | 2512 dam 5.55 dB 2.35 ds .14 0B
- —
J [ L J ),
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SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

26dB Bandwidth

Mode FR1 n41+2A : 26dB BW(MHz) / DFT-S OFDM
BW 20MHz 20MHz 60MHz 60MHz 100MHz 100MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 19.02 18.62 60.42 60.42 99.3 99.3
Middle CH 19.54 19.26 60.42 60.42 99.7 99.5
Highest CH 18.58 18.86 60.3 60.42 99.3 99.5
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=amanas. FCC RF Test Report Report No. : FG061509-03D

FR1 n41+2A / 20MHz / DFT-S OFDM
PI/2 BPSK QPSK

Lowest Channel Lowest Channel

Ref Level 2640 dom  Offset 0.40 db = RBW 10 RetLavel 2640 dom  Offset 0.40 db w RBW 300 Hi
e At J0UE SWT 189ys @ VBW LMH:  Mode Auto FFT o Att 0GR SWT 180ps w VBW  1MHZ  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
M fo37% M=x
T T IETED] FED
20 df 0 d8 143
nig 2
10 . TTAY S : 20 dBm—- =l oy o 18,62 1000000
T 7 v | TN 7
™Y | L | J 1
e | & d8 | |
] |
1/ 1 E
-10 T -10
T ‘r Y I‘
F? / \ |
-z d t T Fem
i i A
ATV =
-0
50 df 50
&0 &0
CF 2.50602 GHz 1001 pts Span 40.0 MHz CF 2.50602 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | ¥-value |__Function | Function Result |l Type | Rst | Tre | Y-value |__Function | Function Result |l
ML 1 2501764 G 1431 dam ndB dowr e M1 T 1393 dam ndB dowr i
T 1 -11.35 dam 8 T1 1 -11.53 dam 8
T2 1 -11.85 dam 3 factar T2 1 -10.98 dam 3 factar
| J

Middle Channel Middle Channel

¥ f uy
Ref Level 2640 dom  Offset 0.40 db = RBW 10 RetLavel 2640 dom  Offset 0.40 db w RBW 300 Hi
e ALt J0UE SWT 189ys @ VBW LMH:  Mode Auto FFT e ALt 0GR SWT 180ps w VBW  1MHZ  Mode Auto FFT
Count 1007100 S6GL Count 1007100
Max 817k Max
Ml 3 ah T [IETEN] o diy
20 dB ) 60 G 30 i _
nllg il i
0 i B BT | L e e ) \ 0 ikAvrcaae i 2 19261000000
Q \ / \ 1146
04 t o f i
Y
10 o - 10 1 s
[ \ J
-z d 20 d
N 7
2 dii ¥ =0 v I
17 78 VAT (NTVRY, I ialaa -
40 A0 i
50 df -50
- &0
OF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts
Marker Markar
Type | Ref | Tre | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function |
2 1] & dam a8 dowr 9.5 M1 1] 2 2 dam a8 dowr
T1 i ridd 1 i 2.57 dam ridd
T2 1 g factor T2, 1 -13.09 dam g factor
| J

Highest Channel Highest Channel

Ref Level 26.40 dbm  OFfset 5.90 db = RBW 300 kHz Ref Level 26.40 dom  Ofset 640 0b = RBW 300 tH:
SR S0GE SWT 18305 w VBW 1MHI  Mode Auto FET o A 0B SWT 18905 @ VBW  1MHz  Mode Auto FET
GL Count 100/100 SGL Count 1007100
[@1rk M=y @10k Max
T LR 1300 i T LR 1309 dim
20 d 2 2048 -
¥ [
10 A g Ao 18,581 10 - x s ety 18461000004
Ty " 7 1419
048 . 4 0 8 L
5 /
1
-1 1. * -10) / L=
| / \
‘| | <20 d - ¥
\ et h
L g s x —
] A
40 dl
50 50
&0 &0
CF 2.67999 GHz 1001 pts Span 40.0 MHz CF 2.67699 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | Y-value | _Function | Function Result |l Type | Rst | Tre | Y-value | _Function | Function Result |l
2 1] 14,00 d8m a8 dowr 18,59 M1 1] 13.39 dam a8 dowr i
TL 1 -12.55 dam rida Tl 1 -12.36 dim e
T2 1] d g -10.12 dam g factor T2 1l -13.10 dam q factor
il J

T = ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n41+2A / 60MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 2640 dom  Offset 0.40 db = RBW 1 MK RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 3048 SWT 17 s @ VBW I M Mode Auto FET o Att S0 SWT 17 s w VBW 3MH:  Mode Auto FET
Sl Count 1007100 S6GL Count 1007100
(@ 1Pk May [@ 1Pk Max
20d z 20 d8
10 - — - ., BU.AZHO0 10 S e
™ ' \ ‘\ v ov iR
. / i
| ﬂ |
-10 d ¥ =16
| T T
-20d | 20 d -
1 J
a0 = i a0 . 3y -
v WY o (PR P S i e ' WM
\ A y y
- 50
CF 2.528 GHz 1001 pts Span 120.0 MHzZ F 2.528 Gz 1001 pts Span 120.0 MHzZ
Marker Markar
Type | Ref | Tre | |__Function | Function Result |l Type | Rst | Tre | Y-value |__Function | Function Result |l
M1 T m a8 dowr 60,42 WHz M1 T 13.73 dam g dowr
T1 1 rits | 25.00 dB i) 1 -12.20 dém g
T2 1 -11.94 dam g factor 417 T2, 1 -14.22 dam g factor
n I NI v m I

Middle Channel

Middle Channel

Ref Level 26.40 dom  Offset 6.40 db = RBW 1 iz RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 0GR SWT 17 s VBW IMHz  Mode AUto FET o Att 0GR SWT 17 s @ YBW 3MHz  Mode Auto FET
Sl Count 1007100 5L Count 1007100
[@ 1Pk Max @10k Max
T LR 1.7 dnm T LR
20 d8 2571090 GHz 20 de 2
B
10 = g Hyy BUAZDOBNING Mz 10 & e S0.43000
= bl ¥ 42,6 V "N 3
o ds ! ! 0 e ]
| h |
10 o - i 10 “
20 d i 20d J
I J v
T 30 A T
Y PR A B v
40 i
50 df -50
- 50
OF 2.59299 GHz 1001 pts Span 120.0 MHzZ CF 2.59299 GHz 1001 pts Span 120.0 MHzZ
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] a8 dowr 7 M1 1] EED) a8 dowr
T1 i ridd 1 i ridd
T2 1 3 factar T2 1 3 factar
n I NI v m I

Highest Channel

Highest Channel

Ref Level 26.40 dom  Offset 5.90 db = RBW 1 Mz Ref Level 26.40 dom  Offset 6.90 0B @ RBW 1 Mz
e au S0GE SWT 17 s @ VBW IMHZ  Mode AUloFFT e Al S0GE SWT 17 |5 @ VBW IMHZ  Mode AUloFFT
SGL Count 1007100 SGL Count 1007100
Max 817k Max
LR 19,50 i T T30 di
20 48 1 2.642000 Gz 20 de 26248
ng ) X
10 y g 6010000000 v"“.; 10 e - BUAZDOL
o ! 00 de |
] 71 L
‘ i w
=] = l ’
=il _.‘-‘ 1 i Y T,
1 V A
-0
50 50
- 50
[CF 265958 GHz 1001 pts Span 120.0 MHzZ (cF 2.65998 GHz 1001 pts Span 120.0 MHzZ
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 14.50 dam a8 dowr 56,3 Wz M1 1] 13.30 dam a8 dowr
T1 1 -10.05 dBm rida 26.00 da Tl 1 -12.36 d8m rida
T2 1] g -11.82 dam g factor 43.8 T2 1l -13.34 dam q factor
i T WD ¥ M ]
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=amanas. FCC RF Test Report Report No. : FG061509-03D

FR1 n41+2A / 100MHz / DFT-S OFDM
PI/2 BPSK QPSK

Lowest Channel Lowest Channel

Ref Level 2640 dom Offset 0.40 db = RBW 1 MK RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 0GR SWT 2325 w VBW 3 M e ALt S0¢E SWT 282ps @ VBW IMHz  Mode AUtoFFT
SGL Count 1007100 SGL Count 1007100
[@ 1Pk Max @10k Max
T ETE 1731 aim T ETE 1700 dim
20 df d 20 d8
B
10 - 10 |
0 T T S T T A A A P P A
Doy W e AV |t Wl
o ds L 00 de [
[ |
-10 i -10 {
-0 d ; <20 d ;
l |
a0 o a0 / X -
T o
i W w
40 - - 40 it -
P G P A g
50 d 50
&0 &0
CF 2.54601 GHz 1001 pts Span 200.0 MHz CF 2.54601 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | Y-value |__Function | Function Result |l Type | Rst | Tre | | Y-value |__Function | Function Result |l
ML 1 12.31 dam ndB dowr M1 T 12.00 dam ndB dowr
T 1 12,12 dBm e T 1 -12.38 dim e
T2 1 : ~14.24 dBm 3 factar T2 1 -14.94 dam 3 factar
| J

Middle Channel Middle Channel

Ref Level 26.40 dom  Offset 6.40 d8 = RBW 1 MHz
t 0¢E SWT 282 ps w VBW 3 MHz
Couft 1007100

Ref Level 26.40 dom  Offset 6.40 d8 = RBW 1 MHz
Made Auto FFT b Att 0GB SWT 282 w VBW 3 MHz

Made Auto FFT

5L Count 1007100
[@1rk M=y @10k Max
T LR 11,71 dnm T LR 1185 dim
20 48 1 2547440 Gz 20 de 0 Gz
Lt nig U nig )
10 T e et E 9, 7000GOTE 10dBr ! S (N - B Mt Mz
THV ISy W 25,0 AT T M by ey 5.0
s | e | / i
~10 ‘l 16 J| T
20 d | ‘| |
o | St W al \oaa
T 7
o,
Al
50 d 50
- 50
OF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] G 11,71 d8m a8 dowr a7 M1 1] 1185 dam a8 dowr
T1 i -16.51 dam ridd 1 i -15.45 dam ridd
T2 1 -13.14 dam g factor T2 1 -13.45 dam 3 factar
| J

Highest Channel Highest Channel

Ref Level 26.40 dom  Offset 5.40 b = RBW 1 Mz
fo aut 0GB SWT 28,2 ps @ VBW IMH:  Mode AUtoFFT

Ref Lavel 26.40 dom  Offset 5.40 d8 » RBW 1Mz

o ALL 3048 SWT 282 s @ VBW 3IMH: Mode AUtoFFT
ot 100/100 SGL Count 1007100
Max 817k Max
LR 1793 i T LR
20 8 20 d8
nig B
hed AT T TR —J‘\r oy T Eul it :
J‘-Ir ] vV P P |_.,|JJ B et | Ly 26.5 IV b 26.4
o il | - I
| | «
-10 J I ;}
20 ¢ T T i
a L/ | A
T A ok ) o
i
50 50
0 &0
CF 2.64 GHz 1001 pts Span 200.0 MHz CF 2.60 Gz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 2 a8 dowr 93,3 Wiz M1 1] 10.35 dam a8 dowr
TL 1 e 25.00 dB Tl 1 -16 57 dim e
T2 1 q factar 2. 1 -15.79 dém q factar

- : -1123 ¢ - - . w[: | : iz | -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

Occupied Bandwidth

Mode FR1 n41+2A : OB BW(MHz) / DFT-S OFDM
BW 20MHz 20MHz 60MHz 60MHz 100MHz 100MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 17.78 17.78 58.02 58.02 95.1 95.9
Middle CH 17.74 17.86 58.02 58.02 96.5 96.1
Highest CH 17.86 17.78 57.78 58.02 96.3 95.7
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=amanas. FCC RF Test Report Report No. : FG061509-03D

FR1 n41+2A / 20MHz / DFT-S OFDM
PI/2 BPSK QPSK

Lowest Channel Lowest Channel

Ref Level 2640 dom  Offset 6.40 db = RBW 300 o= RetLavel 2640 dom  Offset 0.40 db = RBW 30
e At 0GR SWT 189 ys w VBW LMHZ  Mode Auto FFT o Att 0GR SWT  189)s w VBW Mode Auto FFT
Sl Count 1007100 S6GL Count 1007100
(@ 1Pk May [@ 1Pk Max
T LR 301 i T LR
20d x 20 d8
. B 17 17
hed s e A ™ 10 dBm— PR A
i b f v, i
0 48 L | o de 1 il
/ | |‘ 1
10 1 - - 18 - i 0
/ \ ! |
-z d : - 20 d 4 t
e AP & %
£ W ar o
s [ W
-0
50 df 50
&0 50
OF 2.50602 GHz 1001 pts Span 40.0 MHz CF 2.50602 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | ¥-value |__Function__| Function Result |l Type | Rst | Tre | |__Function__| Function Result |l
M1 T G 13,61 93m M1 T
T 1 £.30 dam OceBw | 17782217782 Wrz T1 1 a.31 dam OceBw | 17782217782 Wrz
T2 1 9.95 dam T2, 1 .38 dam

| ! [ ) I anmn e

Middle Channel Middle Channel

Ref Level 2640 dom  Offset 0.40 db = RBW 00 5 RetLavel 2640 dom  Offset 0.40 db = RBW 30
e ALt NGB SWT 180ps w VBW LMH:  Mode Auto FFT e ALt 3048 SWT 189ps @ VBW 1 Mode Auto FET
Sl Count 1007100 5L Count 1007100
[@ 1Pk Max @10k Max
T LR .73 dnm T LR 1796 dim
70 de 9171100 Ghi 20 de 900 G
o Biv 17.74 i O B = 17 2 MH
- AP, oy Asn e A 10 = PPNy, LT <]
i Faa A i =il ST e T
v Vak d g 7
o8 J | a de | { \
| | | \
-10 d ] T =16 + T
| |t | "-\
204 ! S 4
A T~
A4 ]
411 o
50 df -50
- 50
OF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | | _Function | Function Result |l
2 1] 2591711 2,33 dam M1 1]
T1 i 232191 £.47 dam OccBw | 17, 742357742 WHz 1 i OccBw | 17 862137862 WHz
T2 1 015513 GH: 7.36 dam T2, 1 .58 dam

| ! [ ) I anmn e

Highest Channel Highest Channel

Ref Level 26.40 dbm  OFfset 5.90 db = RBW 300 kHz Ref Level 26.40 dom  Offset .40 0B @ RBW 300 kHr
e au S0GE SWT 18305 w VBW 1MHI  Mode Auto FET o At 30¢B SWT 1805 @ vBW 1 Mode Auto FET
SGL Count 1007100 SGL Count 1007100
Max 817k Max
19.0% i T
20 d8 . 20 d8
T X = T 17
. N 14 ML o ST !
10 7 10 dBn T AT r T
T %] Wl L | b L \/
1 y *
o4 / ! e | .
-10
T i
\ i 1
. | \ I \
200 o : T T F \
A A R = WAL
AU e el = g vy
-0
50 50
- 50
OF 2.67999 GHz 1001 pts Span 40.0 MHz CF 2.67999 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | X-valus | Y-value | _Function | Function Result |l
2 1] 5 11,04 dAm M1 1] 19 54 dam
T1 1 5 OccBw 17.862137862 MHz Tl 1 4.02 dim OccBw 17.7B2217762 MHz
T2 1] 5.12 dam T2 1 5.35 dam

18 — | T [ |- = |

Sporton International (Shenzhen) Inc. Page Number : A160 of A331
TEL : 86-755-8637-9589 Report Issued Date : Aug. 25, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EF009



SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n41+2A / 60MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 2640 dom  Offset 040 db = RBW 1 RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 0GR SWT 17 s w VBW 3 M Mode Auto FET o Att 0GR SWT 17 s @ YBW 3MHz  Mode Auto FET
Sl Count 1007100 S6GL Count 1007100
[@1rk M=y @10k Max
T LR 1760 dim T LR
20 dB x 20 d8
. O B B
10 - = T o y 7 L 7 = B I e
T T | A AR v=v ' =4 g P (W i i =
/ U | f |
—_— I ”» !
1] { o
| J |
-10 df l‘ 10 [ T
2o | L i i !
5 o Al p L
30 f { == = A
A Py
A o —
o Ly fr [V
50 df
- 50
CF 2.528 GHz 1001 pts Span 120.0 MHzZ F 2.528 Gz 1001 pts Span 120.0 MHzZ
Marker Markar
Type | Ref | Tre | | ¥-value |__Function__| Function Result |l Type | Rst | Tre | |__Function__| Function Result |l
ML T 12,65 93m M1 T
T 1 7.97 dBm OceBw | £8.021078022 WiHz T1 1 OceBw | £8.021078022 WiHz
T2 1 .84 dam T2, 1
n ! NI v m

[

Middle Channel

Middle Channel

Ref Level 26.40 dom  Offset 6.40 db = RBW 1 iz RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 0GR SWT 17 s VBW IMHz  Mode AUto FET o Att 0GR SWT 17 s @ YBW 3MHz  Mode Auto FET
SGL Count 1007100 GL Count 1007100
(@ 1Pk Max @10k Mizn
T LR 1371 dnm T LR 3.1 dnm
20 8 : 3 20 d8
v Ot Biv e Biv 500219700
. . r A
10 o P T v e D e B v frfairs 1 e 3
o r v v v ] = A = T o
| I V v VY | v T
- I ‘ -
| | \I
-10 - | -10 |
I I I
-0 d 1 20 d | \
ke P o A
FegRm 7 T T bl Sy T 7 L LA T = 7
e )
A0 o - 40 di
50 d 50
&0 &0
CF 2.59259 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | | _Function | Function Result |l Type | Rst | Tre | *-valus | | _Function | Function Result |l
1 1] M1 1]
T1 i OccBw | 8 021078022 WHz 1 i OccBw | 8 021078022 WHz
T2 1 T2 1
n I NI v m

[

Highest Channel

Highest Channel

Ref Level 26.40 dom  Offset 5.90 db = RBW 1 Mz Ref Level 26.40 dom  Offset 6.90 0B @ RBW 1 Mz
e au S0GE SWT 17 s @ VBW IMHZ  Mode AUloFFT e Al S0GE SWT 17 |5 @ VBW IMHZ  Mode AUloFFT
SGL Count 1007100 SGL Count 1007100
Max 817k Max
T LR 19,45 i T LR 9.0 i
20 d 20 db - 2651110 G|
O Biv 5 x B 50.021970022 MHZ
1 ! WAl A 5 ) 1 i
10 o = = e oY L = v -
7l Rl oAV T V W™
-10 :
7 T
,‘ . ( |
20
! [ ) [
'l 4, M YL \nfln
T o L i e
ST v /
U, i
50 50
- 50
OF 2.65990 GHz 1001 pts Span 120.0 MHzZ CF 2.65998 GHz 1001 pts Span 120.0 MHzZ
Marker Markar
Type | Ref | Tre | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 14,49 dam M1 1] 14,64 dam
T1 1 OccBw 57.7B22177B2 MHz Tl 1 a.00 dam OccBw 56.021078022 MHz
T2 1] T2 1] 7.32 dam
i I [T i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number
Report Issued Date
Report Version

: A161 of A331
. Aug. 25, 2020

Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

Ref Level 2640 dom Offset 0.40 db = RBW 1 MK RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 3048 SWT 282 ps @ VBW I M Mode Auto FET o Att 0GR SWT 282ps @ YBW 3MHZ  Mode AUto FET
Sl Count 1007100 S6GL Count 1007100
[@ 1Pk Max @10k Max
T Ml T [IETEN] 1709 dhm
i %0 dB 2551000 GHz
L O B 85,104 1 oceBw 95004095904 MHZ
" T AT J’\ J E " i T O oy R
Bl R P T e RPN SR e R i IS AT P W Y P PR YT |
i TRl | v i W e ||l," | Ty, |
o 48 { 0 de W
1 | |
10 i ‘l 16 T T
-z d - L 20 d |‘ |
A |
-3 ’! l«l’»‘ & 3 i —
Y WA Lt iy \
et
- 50
OF 2.54601 GHz 1001 pts Span 200.0 MHz CF 2.54601 GHz 1001 pts Span 200.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | ¥-value |__Function__| Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function__| Function Result |l
ML T 25512 GHz 1104 d8m M1 T 25 z 12,09 93m
T 1 GHz 5.00 dam OceBw | ©5, 104605105 Wrz T1 1 3,38 dam OceBw | S 204005904 MHZ
T2 1 GH2 5,40 dam T2, 1 5,60 dam
n I NI v n I [T
Ref Level 26.40 dom  Offset 6.40 db = RBW 1 iz RetLavel 2640 dom  Offset 6.40 db = RBW 1 Mz
e At 30¢E SWT 28.2ps @ VBW IMHZ  Mode AUtoFET o Att 0GR SWT 282ps @ YBW 3MHZ  Mode AUto FET
Sl Count 1007100 5L Count 1007100
(@ 1Pk May [@ 1Pk Max
T LR 3.1 dnm T LR 1727 anm
. 2616770 Gz 20 de 2600980 Gz
ool 96.503496503 MHz O B 96103896104 M
G T BT b T e o
0 de
1
10 |
! 20 d i
haf & . ,«J\J i
B ey =
N F y [
o
50 df -50
&0 50
OF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Markar
Type | Ref | Tre | | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
1 1] M1 1] 2,60098 GHE | EED)
T1 i OccBw | 06 503405503 MHz 1 i 7.1 OccBw | 06, 1D3B0A104 MHz
T2 1 3 T2, 1 6.53 dam
n I NI v n I [T
o | E L=
Ref Level 26.40 dom  Offset 6.90 db = RBW 1 Mz Ref Level 26.40 dom  Offset 6.90 0B @ RBW 1 Mis
e au S04E SWT 282 s w VBW IMHZ  Mode Aulo FFT e Al S0GE SWT 282 s w VBW IMHZ  Mode Aulo FFT
SGL Count 1007100 SGL Count 1007100
Max 817k Max
LR R T LR T1.60 dim
70 o . 2 ) Gz 20 d8 2
. 5 o Pyt T O B
. ‘ oz 364t 1 . ) e Biv
P AT AR ¥ RN, BT T, ey
. i ) | ! Vr T
o4 ¥ o :
10 | | |
| f '
20 - \ I !
Pl \ A Iy
" ¥ata] e a2l Wl
o i T T SR T e e ey
"9y y b ; s Pt
40 1 v A A0 o N
= A
50 50
- 50
OF 2.64 GHz 1001 pts Span 200.0 MHz CF 2.60 Gz 1001 pts Span 200.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
1 1] M1 1] I 11,65 d8m
T1 1 OccBw 6. 303696304 MHz Tl 1 OccBw 5. 704205704 MHz
T2 11 T2 11 7 | A i
j ! W j I e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF009

Page Number
Report Issued Date
Report Version

1 A162 of A331
. Aug. 25, 2020
Rev. 01




SPORTON

«s. FCC RF Test Report

Report No. : FG061509-03D

Conducted Band Edge

FR1 n41+2A / 20MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.40 db Mode Auto Sweep

@1 AvgPwr
Limit fheck
20 dh;‘““ pPURIOUS ABS F
10 dem:
0 dBr
-10 dBm -
.- [
SPURICUS, LINE_ABS | ]
-30 dim \
40 dBm 1 1
s d[1m
S e H‘-L‘l-"%.i | AT
-
-60 dam:
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions [
Rangelow | RangeUp | REBW | Frequency | | ALimit |
2,381 GHz | z 1.000 MHz 2.48758 GHz -0.81 dB
2.490 GHz 1.000 MH2 2.49496 G -19.36 -6.36 dB
2,455 GHz 200.000 kHz 2 4859 d -7.16 dB
2,496 GHz 100.000 kHz 496 15.47 -14.53 dB
T
J GHNRNERND wa

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 15.40 dB Mode Auto Sweep

@1 AvgPwr
Limit fheck
20 dh;‘““ pPURIOUS ABS F
10 dem:
0 dbr in *|
-10 dBm
|
SPURICUS, LINE_ABS_ ] [
-30 dim
40 dijm _,.i" ‘W
-50 dam |
60 dam
Start 2.991 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions [
Rangelow | RangeUup | RBW | Freguency | Powerabs | ALimit |
z 2 1,000 MHz 2.48834 GHz -31.55 dBm -6.55 B
1.000 MHz 2.40 -23.44 dBm -10.44 dB
200.000 kHz (438 -57.75 dBm -14.75 dB
100.000 kHz 3 3,64 dim -26.36 B
_J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF009

Page Number : A163 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




=amanas. FCC RF Test Report Report No. : FG061509-03D

FR1 n41+2A / 20MHz / DFT-S OFDM BPSK
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FCC RF Test Report

Report No. : FG061509-03D

FR1 n41+2A / 60MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -10dBm Pass

Spectrum %

Ref Level 30.00 dBm Offset 15.40 dBb
SGL Count 1000/1000

@1 AvgPwr

Mode Auto Sweep

Ref Level 30.20 dBm
| ALt
SGL Count 100/100

0 dB & SWT

Offset 1540 d2 @ RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

@ 1Rm AvgPwr

SPUEIGGE N
o6 uh‘]‘iw PUR INE_ABS
10 dB 20d
o2 10 dp
-10 dam 1 0 dBm
i
-20 dam -
20 de M L 10 d
-30 dBm
\ b
i . A
agr +
[ WL
e IRy st Y
A T I o o3
&0 dim =40 dBm .
start 2.59 GHz 10005 pts Stop 2.795 GHz ~50-gbm y =
purious Emissions s d
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit =RE.Cm
i 2.690 100.000 kHz 14.10 dBm -15,50 dB
1,000 MHz | -1.90 db CF 2.6905 GHz 5001 pts Span 2.04 MHz
1.000 MHz -26.03 db Ch T
1.000 MHz “p4.05 dp_| | [Channel Power
1.008 MHz -16.87 dB Bandwidth 1.00 MHz Power -27.27 dBm Tx Total -27.27 dBm
—
L L | il wa T T T —

Highest Band Edge / Full RB

Channel Power < -10dBm Pass

Spectrum

Ref Level 30.00 dBm  Offset 15.40 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

SPURIGGECH

5t dhipe _HPURIOUS LiNE_aABS

10 dBrr

o ds

I P
A A A

-10 dBm .o "

-20 dém 1

-30 dBm

" -
e s

50 d8m

Start 2.59 GHz 10005 pts Stop 2.795 GHz

purious Emissions

Range Low | RBW | Frequency |  PowerAbs | ALimit
2.590 GHz | 100.000 kHz 2.64375 GHz 1.50 dBm -31.50 dB

1.000 MHz -20,70 dBm -10,70 dB
1.000 MHz -30.70 dBm -20.70 dB
1.000 MHz 26 dBm 20,28 dB
1.000 MHz o dRm -18.13 dB

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number : A170 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n41+2A / 100MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Spectrum

Reflevel 30.00 dBm  Offset 15.40 dB Mode Auto Sweep Reflevel 30.20 dBm  Offset 15.40 d2 & RBW 30 kHz
SGL Count 1000/1000 o art 3008 & SWT  100ms @ VBW 100 kHz Mode Sweep
@1 AvgPwr SGL Caunt 100/100
Limit ¢heck FAJL @ 1Rm AvgPwr
20 dhpnl FPURIOUS INE_ABS FAJL
20d
10de
0 dBm
NE_ABS | \ -0d
1 \ -20 dbm M
— ‘l -30 dem w
|
= - -40 dBm
=50 dBm 0
P G J
Start 2.991 GHz 8004 pts Stop 2.596 GHz s
spurious Emissions ) [|| 50 cem
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit |
2B | 2490 G 2.0u0 Ve | 240970 Glis Li dio = i CF 2.4955 GHz 5001 pts Span 2.04 MHz
2.480 GHz 1.000 MHz 5 - o e
2.495 GHz 1.000 MHz 1.55 ¢ onne. Fower
2.496 GHz 2.596 GHz 100.000 kHz -15.91 B Bandwidth 1.00 MHz Power -26.71 dBm Tx Total -26.71 dBm

: i
] GRHRNERD we

W

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 15.40 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck
20 dh’j"‘ FPURIOUS INE_ABS
10 dm
0 darr
4 il k. "
) et i o

-30 dam - i ‘

40 dBm — H
-50 dam
60 dBm
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions
Rangelow | RangeUup | RBW | Freguency |  Powerabs |
2,381 GHz 1,000 MHz 2 4B078 GHz -35.22 dbm
2.480 GHz | | 1.000 MHz 2.49395 GHx -33.52 dbm
2,485 GHz 2.496 GHz2 1.000 MHz 9600 GH2 -23.58 dBm -10.58 dB
2496 GHz 2.595 GHz 100.000 kHz 2,55525 GHz 3,50 dBm -33 50 B

L JU B

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF009

Page Number : Al171 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report
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